
 

 

 

2015 |Fraser Coast 
Water Supply Strategy 

August 2015 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Wide Bay Water Corporation 

29-31 Ellengowan Street 
Urangan QLD 4655 
Telephone: 1300 79 49 29 
Facsimile: (07) 4125 5118 
Email:  wbw@widebaywater.qld.gov.au 

 

This document shall remain the property of Wide Bay Water Corporation.  Unauthorised use of this 
document in any form is prohibited. 

 

Document Control 

Revision Author Reviewer 
Approved for Issue 

Name Signature Date 

2.0 J Mann T Dean    

      

      

i 2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION  

 

mailto:wbw@widebaywater.qld.gov.au


 

ABBREVIATIONS/DEFINITIONS 

ACH Aluminium Chlorohydrate – A coagulant used in water treatment 
[...]
 the installed diffuser arrangement did not address the issue of protecting the intake structure from 

drawing un-aerated water; 

 the diffuser holes appear larger and too close together to develop mixing; 

 the air flow rate is in the appropriate range; and 

 the destratification system requires modification. 

The works done to date have not addressed the high levels of Dissolved Organic Carbon (DOC) which 

leads to the formation of THM’s.  

 

3.3. Raw Water Supply Infrastructure 

3.3.1. Burrum Weir Raw Water Transfer 

Raw water is supplied from Burrum Weir to Burgowan WTP and Howard WTP.  

Raw water is transferred to Burgowan from a dry well through DN600 and DN375 transmission mains.  

The pumping system (using the DN600 has the capability of 20ML/day with one pump and 

approximately 25ML/day when both pumps are in operation. 

Raw water can also be transferred to Howard WTP through a wet well pump station with a 1.3km 

DN450 water transmission main.  The pumping system is capable of 18ML/day with one pump and 

approximately 22ML/day with two pumps in operation. 

 

3.3.2. Cassava Raw Water Transfer 

Raw water is also available from Cassava Dams.  These dams supply raw water directly to Burgowan 

WTP for treatment. 

2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION   24 

 



 

Raw water is transferred from Cassava Dam No.2 via a dedicated pump and a 1km DN200 

transmission main. Likewise raw water from Cassava Dam No.1 is transferred via a dedicated pump 

and a 2km DN450 transmission main.  Both these mains join into a 1.6km DN450 transmission main to 

the Burgowan WTP. 

 

3.3.3. Teddington Weir Raw Water Transfer 

Raw water is supplied from the Teddington Weir directly into the Teddington WTP.  The infrastructure 

used to transfer water from the Teddington Weir intake structure to the Teddington WTP includes an 

intake tower which draws water through two submersed pipes to a wet well containing two pumps.  This 

wet well pump station transfers water from the wet well though a short length of DN450 transmission 

main into the Teddington WTP. 

The exact duty of the pump station is unknown but it is has the capacity to supply up to 15ML/day if 

required. 

There is a current project being delivered that replaces the existing intake structure, pump well, 

pumping units, and delivery pipework to the treatment plant. 

 

3.3.4. Tiaro Raw Water Transfer 

Raw water is sourced from the Mary River and transferred to the Tiaro WTP through two intake pumps 

located in the Mary River.  These pump into separate DN100 mains which connect in a manifold and 

transfer water to the Tiaro WTP through a 160m DN100 main.  

This raw water system has the capacity to deliver 0.8ML/day with a single pump operating and 

approximately 1.2ML/day with both pumps operating. 

  

25 2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION  

 



 

3.4. Treatment 

3.4.1. Howard Water Treatment Plant 

The Howard WTP is a conventional plant consisting of a chemical flash mixer, flocculation, reactivator, 

circular clarifier and dual media pressure filters.  Disinfection is achieved by the addition of chlorine gas. 

The plant was built and commissioned in 1964 with a capacity of 115 litres per second, approximately 

10ML/day.  Plant capacity was increased in 1982 to a maximum hydraulic rate of 250L/s but the secure 

capacity1 was considered to be 18ML/day.   

Further augmentations were undertaken between 1999 (chemical dosing upgrades) and 2003 

(backwash recovery) to meet the new standards for drinking water quality and improve the plant 

efficiency and reliability.  This work comprised renovation of the filters, upgrading of the chemical 

dosing system and a new switch board.  In 2004 a variable speed drive was installed on No.1 clear 

water pump. 

The flow diagram for the treatment plant is shown in Figure 3-6. 

The water quality at Howard WTP does not meet current water quality standards.  The main issues are 

that:  

 The water produced is low in calcium. 

 The treatment plant does not minimise the production of Trihalomethane’s (THM’s).  

 High turbidity in final filtered water from the addition of lime for pH correction. 

 Taste and odour are not addressed at this plant.  

 Algal toxins are not removed. 

In addition to the water quality issues the capacity of the plant is not sufficient to produce sufficient 

water to sustain Hervey Bay’s MDMM without assistance from the Burgowan WTP.   

The cost of upgrading this plant to address these issues was not deemed viable compared to the option 

of upgrade works at the Burgowan WTP and using Burgowan’s two treatment trains to supply treated 

water to serve the Hervey Bay area (WBWC, 2011).  

The water treatment plant at Howard is now a standby treatment plant and will only be used when 

major maintenance is being undertaken at the Burgowan WTP or if demand on the system exceeds the 

capacity of the Burgowan WTP.  Since the capacity upgrade at the Burgowan WTP, the need for the 

Howard WTP has further reduced. 

1 Note secure capacity is defined as the reliable plant performance treating average raw water quality and an allowance for loss of 
production due to down-time for backwashing, plant breakdowns and reduced raw water pumping efficiency. 

2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION   26 

 

                                                   



 

 

Figure 3-6: Howard Water Treatment Plant Flow Diagram 

27 2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION  

 



 

Figure 3-7 shows the Howard WTP usage and production trends over the years from 2009 to 2015.  

When Howard WTP is used it operates at near its full treatment capacity of 18ML/day.  Its extended 

usage at the end of 2014 was due to the instillation and commissioning of the Actiflo module at the 

Burgowan WTP.  

 

 

Figure 3-7: Treated Water Production Howard WTP 

  

0.000

5.000

10.000

15.000

20.000

25.000

Feb 2008 Jul 2009 Nov 2010 Apr 2012 Aug 2013 Dec 2014 May 2016

Pr
od

uc
tio

n 
(M

l/d
ay

) 

Date 

Capacity

Production

2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION   28 

 



 

3.4.2. Burgowan Water Treatment Plant 

There are two separate treatment processes at the Burgowan WTP; 

 Dynasand - capable of producing approximately 11ML/day 

 Ozone/BAC - capable of producing approximately 30ML/day 

Figure 3-8 shows the production of water from the Burgowan WTP over the period 2009 to 2015.  There 

is a significant period during the end of 2014, when the plant production was minimal.  This coincides 

with the installation of the Actiflo module with Howard WTP used extensively while the Actiflo system 

was commissioned. 

 

Figure 3-8: Treated Water Production Burgowan WTP 

 

0.000

5.000

10.000

15.000

20.000

25.000

30.000

35.000

40.000

45.000

Feb 2008 Jul 2009 Nov 2010 Apr 2012 Aug 2013 Dec 2014 May 2016

Pr
od

uc
tio

n 
(M

l/d
ay

) 

Date 

Capacity

Production

Actiflo Installation 

30ML 

41ML 

29 2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION  

 



 

3.4.2.1.  Dynasand Filtration Train 

A continuous backwashing Dynasand direct filtration train was constructed and commissioned in 1991.  

With all eight filter cells in operation the plant has a maximum hydraulic capacity of 11ML/day. 

The plant can achieve suitable output water quality at variable flow rates of 45, 90 and 140 litres per 

second depending on demand.  The raw water quality also impacts on this plants ability to achieve 

suitable output water quality at the higher flowrates.  

Soluble manganese can be removed through oxidation by dosing chlorine however this can lead to 

unacceptably high THM production rates.  Dosing of chlorine for the purposes of manganese oxidation 

has not been used for some time as the preferred raw water source for the DFP is Cassava as it is 

typically low in dissolved iron and manganese. 

These filters have in general performed well but their capability is particularly affected by changes in 

raw water quality, especially colour.  High raw water colour (greater than - 150 Pt Co units) requires an 

increase in the coagulant dose rate producing excess floc that the backwash process cannot process.  

Under these conditions the plant flow rate has to be reduced to 45L/s and if the colour exceeds 

250 Pt Co units the plant has to be shut down.  In effect, the plant can only reliably treat water from the 

Cassava dams.  Its "secure" capacity is therefore the safe Cassava dam yield which is estimated to be 

1,000ML/annum plus low manganese and low coloured water pumped from the Burrum River when 

conditions are suitable. 

These problems can be attributed to a lack of polymer dosing.  The plant was first commissioned in 

1993 and the chemical dosing system design included a liquid polymer batching and dosing system.  

For undocumented reasons, a polymer dosing system was installed but not commissioned.  In the 

ensuing years it had been rendered inoperable as components were removed to replace failed 

components on other systems. 

The use of polymers strengthens and improves attachment forces of floc particles within the filter.  The 

added strength enables the floc to resist higher shear forces when filter rates are increased.  This in 

turn results in minimising or eliminating turbidity increases at higher filtration rates.  Filter aids are 

generally high molecular weight non-ionic polymers.  The use of filter aids is particularly important with 

respect to direct filtration plants as they typically experience higher solids loading rates compared to 

filters with upstream clarification. 

Works are being undertaken to facilitate prefiltration dosing of polymer (as a filtration aid).  These works 

include the installation of a new powder polymer batching system as well as a dosing system. 

Backwash sludge was initially thickened using a Lamella separator and dried on sand drying beds.  The 

construction of two sludge dewatering lagoons at the site for the Ozone/BAC plant has allowed the 

sludge from the Dynasand plant to be dried in these lagoons. 

2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION   30 

 



 

 

Figure 3-9: Burgowan Water Treatment Plant - TEMA  

31 2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION  

 



 

3.4.2.2. Ozone/BAC Train 

Commissioning of the Ozone/BAC treatment train was completed in 2006 with a design capacity of 

20ML/day.  During commissioning it was determined that the up-flow clarifiers required more frequent 

backwashing than originally anticipated at design stage.  Additionally high raw water colour resulted in 

reduced filter run times between backwashing which reduced the plant capacity to 15ML/day. 

The high volumes of backwash water also impacted on the effectiveness of the sludge lagoons.  Based 

on 18 months operation, it was determined that one lagoon was required for each 1,800ML of water 

treated.  Therefore, a lagoon would fill every 120 days and would need to be dried out and emptied 

within four months whilst the second lagoon was filling.  This imposed a further constraint on plant 

throughput as drying time is typically six months. 

An Actiflo module was installed in 2014 to reduce solids loading on the upflow clarifier and the plant is 

now deemed to have a design capacity of 30ML/day.  The robust treatment process can treat raw water 

from different sources and variable quality characteristics, removing a wide range of contaminants. 

The process train now comprises: 

 The inlet works including raw water pipe manifold and valves and a compartmentalised mixing 

chamber where chemicals are added sequentially, 

 An Actiflo microsand ballasted clarification process, 

 Up-flow buoyant media clarifiers to remove flocs entraining colour and turbidity from the 

coagulated water, 

 Ozone contact tank for ozonation of the clarified water (turbidity < 0.3NTU) to oxidise dissolved 

organic carbon, taste compounds and any algal toxins, 

 Biological activated carbon filters to remove readily biodegradable bi-products and residual floc 

particles, 

 Disinfection and final water pH correction with sodium hypochlorite and sodium hydroxide 

respectively, 

 Dewatering lagoons to dewater sludge generated from the clarifier and filter backwash with the 

supernatant water recycled back to the plant inlet. 

The upgrade to the process has already seen a marked improvement to the water quality and a 

significant reduction in backwashing requirements, meaning that the plant is expected to now have a 

design capacity of 30ML/day and backwashing has been reduced to every 18 hours. 

The process flow diagram is shown in Figure 3-9.  

2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION   32 

 



 

 

Figure 3-10: Burgowan Ozone/BAC Process Treatment Chart  

33 2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION  

 



 

3.4.3. Teddington 

The Teddington WTP is understood to have been constructed in the early 1970’s and is located at 

Teddington Weir.  The plant consists of two identical conventional treatment process trains providing 

aeration, coagulation, clarification, filtration, pH correction and disinfection.  Raw water supply to the 

plant is pumped from the weir via one of two available pumping configurations depending on which 

process stream is to be used.  The plant is hydraulically capable of treating 460L/s which is equivalent 

to 36ML/day for a 22 hour operating day, however treated water demand has historically reached only a 

maximum of approximately 22ML/day prior to 2008 and there are significant issues with treated water 

quality at higher production rates.  Operators at Teddington indicate that the nominal capacity without 

adversely affecting water quality is approximately 20ML/day. 

In October 2002, Maryborough City Council (MCC) engaged Hunter Water Australia (HWA) to perform 

a review of its Teddington WTP chemical dosing regime to determine where the treatment process 

could be improved in terms of treated water quality, plant operability and operating costs.  The main 

issues of concern were the costs and OH&S issues associated with the use of both hydrated lime and 

aluminium sulphate (alum) that were both delivered to the plant dry in 25kg bags.  In 2011 the alum 

system was replaced with a bulk aluminium chlorohydrate (liquid ACH) system which resulted in 

marginal improvements in alkalinity levels in the product water. In 2013 the bagged lime system was 

replaced with bulk lime storage and dosing system.  This has eliminated manual handling, improved 

process control and reduced chemical costs. 

Raw water is initially dosed with lime and then ACH is added upstream of the aerator.  The dosed water 

is then fed to a reactivator type clarification process where a coagulant aid polymer is added to improve 

settling.  The clarified water is chlorinated to oxidise residual iron and manganese which is removed 

during the filtration process.  The two boby™ pressure filter units each consisting of eight filters contain 

sand that is coated with potassium permanganate in order to assist in the removal of the oxidised iron 

and manganese.  The filtered water is chlorinated before flowing into either of two clear water storage 

tanks on site prior to being pumped into the distribution system.  

The plant has provision for PAC dosing which has typically been used during blue green algae blooms. 

  

2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION   34 

 



 

 

Figure 3-11: Teddington Water Treatment Plant - Flow Diagram  

35 2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION  

 



 

WBWC determined that further improvement in water quality from the plant could be achieved through 

optimisation of the existing processes.  New control systems have been installed to assist in achieving 

this outcome.  

In the longer term, additional processes may also be required to meet higher water quality standards 

and increased production rates.  

Subsequent to the introduction of water meters and consumption based charges in Maryborough, water 

consumption has dropped significantly.  The treated water production, between 2008 and 2010, ranges 

between 5 and 15ML/day.  Figure 3-12 details the recent production rates from the Teddington WTP. 

 

Figure 3-12: Treated Water Production 2010 – 2015 Teddington WTP 

  

0

5

10

15

20

25

Feb 2009 Jul 2010 Nov 2011 Mar 2013 Aug 2014 Dec 2015

Pr
od

uc
tio

n 
(M

l/d
ay

) 

Date 

Teddington - Historical Water Production 2010 - 2015 

Production

Capacity

2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION   36 

 



 

3.4.4. Tiaro WTP 

Tiaro draws water from the Mary River upstream of the barrage.  Water is pumped to the dissolved air 

floatation over filter (DAFF) plant before being stored in a 1.25ML ground level storage.  From here 

clear water pumps transfer the water to the reticulation system. 

The DAFF plant was commissioned in August 2001.  It can produce 1ML of treated water per day to 

supply the township of Tiaro. 

Chemical dosing is used to assist in floc formation during the dissolved air floatation (DAF) process.  To 

optimise floc formation pH correction is undertaken.  The floc mat formed in the DAF process is 

removed to the sludge trough by a mechanical sludge roller, where it is then pumped to sludge drying 

beds. 

After water in the DAF has been through the filter media it is disinfected and the pH is corrected again 

before being transferred to the 1.25ML clear water storage. 

Figure 3-13 illustrates the treatment process at the Tiaro WTP. 

  

37 2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION  

 



 

 

Figure 3-13: Tiaro Water Treatment Plant Flow Diagram  

2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION   38 

 



 

Figure 3-14 shows the clear water production at the Tiaro WTP from 2009 to 2015.  It can be seen from 

the graph that the treatment plant capacity (7,000kL/week) is significantly greater than the current 

system demands and therefore there is ample capacity for growth in Tiaro. 

 

Figure 3-14: Treated Water Production Tiaro WTP 

  

0

1000

2000

3000

4000

5000

6000

7000

8000

Dec 2008 May 2010 Sep 2011 Jan 2013 Jun 2014 Oct 2015

Pr
od

uc
tio

n 
(k

L/
w

ee
k)

 

Date 

Tiaro - Historical Water Production 2010 - 2015 

Production

Capacity

39 2015 FRASER COAST WATER SUPPLY STRATEGY | WIDE BAY WATER CORPORATION  

 



 

3.5. Bulk Water Supply 

The treated bulk water supply system is defined as the infrastructure from the source to the distribution 

network including some ground level reservoirs.  It generally consists of pump stations, large diameter 

mains (>300mm) and ground level and elevated reservoirs.  Generally this infrastructure provides 

MDMM capacity. 

 

3.5.1. Bulk Water Supply – Hervey Bay 

The bulk supply in the Hervey Bay system consists of the following assets: 

 Howard WTP, clear water storage and pumping station 

 Burgowan WTP (2 process trains), clear water storage (20ML) and pumping station 

 Bulk treated water delivery main (DN450), from to Burgowan WTP 

 Bulk treated water delivery main (DN450 and DN600), from Burgowan to the Takura Reservoirs 

 Takura Reservoir No.1 and No.2 – volume of 1.0ML and 9.0ML respectively 

 Bulk treated water delivery main (DN450 and DN500) from Takura Reservoir to Cooks Rd 

 Bulk treated water delivery main (DN600) from Cooks Rd to Urraween Reservoir 

 Urraween Reservoir and Urraween Pumping Station 

 Treated water delivery mains (DN500 and DN450) from Urraween Reservoir to Ghost Hill 

Reservoirs. 

These and other trunk distribution mains are shown in Figure 3-15. 